

# Frimley Park Hospital

NHS Trust

Portsmouth Road  
Frimley  
Camberley  
Surrey  
GU16 7UJ

*Elderly Care Unit*

Telephone:  (direct line)  
Fax:  direct into Secretaries' office)

Tel:   
Fax:

KIM/gnt/gosport

18 October 2001

CONFIDENTIAL

Detective Superintendent J James  
Hampshire Constabulary  
Major Incident Complex  
Kingston Crescent  
North End  
PORTSMOUTH  
PO2 8BU

Dear DS James

CONFIDENTIAL MEDICAL REPORT REGARDING MEDICAL MANAGEMENT  
OF PATIENTS AT GOSPORT WAR MEMORIAL HOSPITAL

Thank you for asking me to give a report on the management of four patients who died at Gosport War Memorial Hospital. I have based my personal opinion on my qualification as a specialist in geriatric medicine, my 13 years experience as a Consultant Geriatrician with several years experience working at the local hospice.

## USE OF OPIOID ANALGESICS

Opioid analgesics are used to relieve moderate to severe pain and also can be used to relieve distressing breathlessness and cough. The use of pain killing drugs in palliative care (ie the active total care of patients whose disease is not responsive to curative treatment) is described in the British National Formulary which is the standard reference work circulated to all doctors in Great Britain. The guidance in the BNF suggests that non-opioid analgesics such as Aspirin or Paracetamol should be used as first line treatment and occasionally non-steroidal anti-inflammatory drugs may help in the control of bone secondaries. If these drugs are inadequate to control the pain of moderate severity then a weak opioid such as Codeine or Dextropropoxyphene should be used either alone or in combination with the simple pain killers in adequate dosage. If these weak opioid preparations are not controlling the pain Morphine is the most useful opioid analgesic and is normally given by mouth as an oral solution every 4 hours, starting with a dose between 5 mg and 20 mg, the aim being to choose the lowest dose which prevents pain. The dose should be adjusted with careful assessment of the pain and use of other drugs should also be considered. If the pain is not well controlled the dose should be increased in a step-wise fashion to control the pain.



Sometimes modified release preparations of Morphine are given twice daily once the required dose of Morphine is established, as this may be more convenient for the patient.

If the patient becomes unable to swallow the equivalent intra-muscular dose of Morphine is half the total 24 hour dose given orally. Diamorphine is preferred for injections over Morphine as it is more soluble and can be given in smaller volume, therefore with less distress to the patient.

Subcutaneous infusions of Diamorphine by syringe driver are standard practise if the patient requires repeated intra-muscular injections, to save the patient unnecessary distress. This is standard treatment in Hospices and other medications can be added to deal with anxiety, agitation and nausea as they can safely be mixed with Diamorphine (such as Haloperidol, Cyclizine and Midazolam). The other indications for use of the parenteral route are when the patient is unable to take medicines by mouth due to upper gastro-intestinal problems and occasionally if the patient does not wish to take regular medication by mouth.

The BNF has a table showing the equivalent doses of oral Morphine and parenteral Diamorphine for intramuscular injection or subcutaneous infusion as a guide to the dosage when switching from the oral to the injection route, eg 10 mg of oral Morphine 4 hourly is equivalent to 20 mg of Diamorphine by a subcutaneous infusion every 24 hours, and 100 mg oral Morphine 4 hourly is equivalent to 240 mg of Diamorphine subcutaneously every 24 hours.

#### SUMMARY

It is clear from the above that a doctor trying to control pain should first start the patient on a non-opioid analgesic, move on to a weak opioid analgesic if the pain is not controlled, consider changing the patient to regular oral Morphine if the pain remains poorly controlled and only start parenteral Diamorphine if the patient is unable (or unwilling) to take Morphine by mouth and would otherwise need regular painful injections of Diamorphine to try and control the pain. There is clear guidance on the dose of Morphine to use in a syringe driver when transferring from oral Morphine to the subcutaneous route. Finally the dose of Morphine or Diamorphine should be reviewed regularly and only increased if the symptom of pain is not adequately controlled.

## CASE NOTE REVIEWS

### 1 ARTHUR CUNNINGHAM

Mr Cunningham was known to suffer with depression, Parkinson's disease and cognitive impairment with poor short term memory. He suffered with long standing low back pain following a spinal injury sustained in the Second World War which required a spinal fusion. He suffered with hypertension and non insulin diabetes mellitus, had a previous right renal stone removed, and bladder stones, and had a previous trans-urethral prostatectomy. Myelodysplasia had been diagnosed (a bone marrow problem affecting the production of the blood constituents). Mr Cunningham had a one month admission under the care of Dr Banks for depression in July and August 1998.

Mr Cunningham was admitted by Dr Lord, Consultant Geriatrician from the Dolphin Day Hospital to Dryad Ward at Gosport War Memorial Hospital on 21 09 1998 because of a large necrotic sacral ulcer with a necrotic area over the left outer aspect of the ankle (these are signs of pressure sores). Dr Lord's intention was to give more aggressive treatment to the sacral ulcer. He was seen by Dr Barton. A dose of 2.5 mg to 10 mg of Oromorph 4 hourly was prescribed and he was given 5 mg prior to his sacral wound dressing at 1450 and a further dose of 10 mg at 2015. Diamorphine via a syringe driver was prescribed at a dose of 20 mg to 200 mg in 24 hours and this was commenced at a dose of 20 mg for 24 hours with Midazolam at 2300 on 21 09 1998. Dr Barton reviewed the patient on 23 September when he was said to be "chesty", Hyoscine was added to the syringe driver and the dose of Midazolam was increased. The patient was noted to be in some discomfort when moved on that day and the next day he was said to be "in pain" and the Diamorphine dose was increased to 40 mg for 24 hours, then 60 mg the following day and 80 mg on the 26 September, there being no further comments as to the patient's condition. The dose of Midazolam and Hyoscine was also increased. The patient died at 2315 on 26 09 1998.

#### Comments

All the prescriptions for opiod analgesia are written in the same hand, and I assume they are Dr Barton's prescriptions although the signature is not decipherable. Morphine was started without any attempts to control the pain with less potent drugs. There was no clear reason why the syringe driver needed to be started as the patient had only received two doses of oral Morphine, the 24 hour dose requirement of Diamorphine could not therefore be established. The dose of Diamorphine prescribed gave a tenfold range from 20 mg to 200 mg in 24 hours which is an unusually large dose range in my experience. The patient was reviewed by Dr Barton on at least one occasion and the patient was noted to be in some discomfort when moved. The dose was therefore appropriately increased to 40 mg per 24 hours but there are no further comments as to why the dose needed to be progressively increased thereafter. In my view Morphine was started prematurely, the switch to a syringe driver was made without any clear reason and the dose was increased without any clear indication.

2 ALICE WILKIE

Miss Wilkie was known to suffer with severe dementia, depression and rectal bleeding attributed to piles. She had been admitted to Philip Ward with a urinary tract infection and immobility under the care of Dr Lord and a decision was made to transfer her to Daedalus ward at Gosport War Memorial Hospital for a few weeks observation prior to a decision on placement. She was transferred on the 6 August and was seen by Dr Peters. The nurses recorded that the patient was complaining of pain but it was difficult to establish the nature or site of this pain. Diamorphine was prescribed on 20 08 1998 in a dose of 20 mg to 200 mg per 24 hours and the signature is identical to that on Mr Cunningham's case which I assume is Dr Barton's. A dose of 30 mg was given on 20 08 1998 with Midazolam and an entry in the notes, again apparently by Dr Barton, comments on a "marked deterioration over last few days". The patient was given another 30 mg of Diamorphine on 21 08 1998 and died that day at 1830. The patient was said to be comfortable and pain free by the nursing staff on the final day.

Comments

There was no clear indication for an opioid analgesic to be prescribed, and no simple analgesics were given and there was no documented attempt to establish the nature of her pain. In my view the dose of Diamorphine that was prescribed at 30 mg initially was excessive and there is no evidence that the dose was reviewed prior to her death. Again the Diamorphine prescription gave a tenfold range from 20 mg to 200 mg in 24 hours.

3 ROBERT WILSON

Mr Wilson was known to suffer with alcohol abuse with gastritis, hypothyroidism and heart failure. He was originally admitted via Accident & Emergency on the 22 September with a fractured left humerus and transferred to Dickens Ward under the care of Dr Lord. His fracture was managed conservatively. In view of the severe pain he received several doses of Morphine and was prescribed regular Paracetamol.

He was reviewed by Dr Luznat, Consultant Psychogeriatrician, who felt he had an early dementia and depression and recommended an anti-depressant. He was also noted to have poor nutrition.

Dr Lord made a decision to transfer Mr Wilson for a "short spell to a long term NHS bed" with the aim of controlling his pain and presumably to try to rehabilitate him. He was accordingly moved to Dryad ward at Gosport War Memorial Hospital on the 14 October. The transfer letter from Dickens

ward shows that he was still "in a lot of pain in arm".

The prescription appears to have been written by Dr Barton once again. Paracetamol was prescribed but never given by the nursing staff. Oramorph was prescribed 10 mg 4 hourly and 20 mg nocte commencing on 15 10 1998 and the night time dose was given with "good effect" as judged by the nursing staff. The nursing report goes on to say that Mr Wilson had become "chesty" and had "difficulty in swallowing medications". Oramorph was also prescribed 5 mg to 10 mg as required 4 hourly and four doses were given, suggesting Mr Wilson was in persisting pain. On 16 10 1998 the patient was seen by Dr Knapman. The patient was said to be unwell, breathless, unresponsive with gross swelling of the arms and legs. No ECG or oxygen saturation was recorded but the patient's dose of Frusemide (a diuretic) was increased, so I assume the patient was thought to have worsening heart failure. The nurses report a "very bubbly chest". A Diamorphine/Midazolam subcutaneous infusion was prescribed on 16 10 1998 again, in Dr Barton's handwriting, the dose range from 20 mg to 200 mg in 24 hours. 20 mg of Diamorphine was given on 16 10 1998 and the nurses commented later that the "patient appears comfortable", the dose was increased to 40 mg the next day when copious secretions were suctioned from Mr Wilson's chest. On 18 10 1998 the patient was seen by Dr Peters and the dose of Diamorphine was increased to 60 mg in 24 hours and Midazolam and Hyoscine were added. The patient died on 18 10 1998 at 2340 hours.

#### Comments

Mr Wilson was clearly in pain from his fractured arm at the time of transfer to Dryad ward. Simple analgesia was prescribed but never given (there was an entry earlier in the episode of care that Mr Wilson had refused Paracetamol). No other analgesia was tried prior to starting morphine. Mr Wilson had difficulty in swallowing medication. The Oramorphine was converted to subcutaneous Diamorphine in appropriate dose as judged by the BNF guidelines. The patient was reviewed by a doctor prior to the final increase in Diamorphine. Once again the Diamorphine prescription had a tenfold dose range as prescribed.

It is clear that Mr Wilson's condition suddenly deteriorated probably due to a combination of worsening heart failure and terminal bronchopneumonia and I consider that the palliative care given was appropriate. A Do Not Resuscitate decision had been made by Dr Lord on 29 09 1998.

#### 4 EVA PAGE

Mrs Page was known to suffer with hypertension, ischaemic heart disease with heart failure and paroxysmal atrial fibrillation, depression, episodic confusion and had sustained a minor stroke in the past. She was admitted on 06 02 1998 to Victory Ward with nausea, anorexia and dehydration and had recently been treated for depression. She was transferred to Charles Ward on 19 02 1998 and had been noted to have a 5 cm mass on chest

x-ray compatible with a lung cancer. She was transferred to Dryad ward, Gosport Memorial Hospital on 27 02 1998 for palliative care. On arrival she was noted to be calling out frequently, and anxious. She was prescribed Thioridazine (a tranquilliser) but this did not relieve her distress and she was prescribed Oramorph 5 mg to 10 mg as required 4 hourly, I believe, by Dr Barton. The nurses report "no relief". She was seen by another doctor who was not named in the nursing record who prescribed regular Thioridazine and Heminevrin at night. On 01 03 1998 it is recorded that Mrs Page "spat out medication", on 02 03 1998 there was an entry, I believe by Dr Barton, stating "no improvement on major tranquillisers. I suggest adequate opioids to control fear and pain". He prescribed a Fentanyl patch 25 mg (another opioid which can be given as a skin patch) and the prescription was countersigned by Dr Lord, I believe. The nursing records state she was "very distressed", she was reviewed by Dr Barton and Diamorphine 5 mg intramuscularly was given. She was then seen by Dr Lord and a further dose of intramuscular 5 mg Diamorphine was given. On 03 03 1998 a syringe driver was started, prescribed, I believe, by Dr Barton, at a dose of 20 mg to 200 mg in 24 hours. The initial dose given was 20 mg of Diamorphine with Midazolam which was started at 1050. The nurses record "rapid deterioration ..... right side flaccid" . The patient died at 2130 that evening.

### Comments

Mrs Page had a clinical diagnosis of lung cancer. There was no documentation of any symptoms relevant to this and no evidence of metastatic disease. There was no documentation of any pain experienced by the patient. When she was transferred to Dryad Ward most medication was stopped but she required sedative medication because of her distress and anxiety. No psychogeriatric advice was taken regarding her symptom control and she was started on opioid analgesia, in my view, inappropriately. Following her spitting out of medication she was given a topical form of an opioid analgesic (Fentanyl). A decision was taken to start a syringe driver because of her distress. This included Midazolam which would have helped her agitation and anxiety.

The prescription for subcutaneous Diamorphine infusion again showed a tenfold range from 20 mg to 200 mg. It was clear that her physical condition deteriorated rapidly and I suspect she may have had a stroke from the description of the nursing staff shortly prior to death.

### CONCLUSIONS

I felt that the nursing records at Gosport War Memorial Hospital were comprehensive on the whole. The reason for starting opioid therapy was not apparent in several of the cases concerned. There had been no mention of any pain, shortness of breath or cough requiring relief. In several of the cases concerned oral morphine was not given for long enough to ascertain the patient's dose requirements, the reason for switching to parenteral Diamorphine via subcutaneous infusion was not documented and the prescription of a tenfold range (20 mg to 200 mg) of

Diamorphine on the "as required" section of the drug chart is, in my view, unacceptable. In my view the dose of Diamorphine should be prescribed on a regular basis and reviewed regularly by medical staff in conjunction with the nursing team. There was little indication why the dose of Diamorphine was increased in several of the cases and the dose appears to have been increased without the input of medical staff on several occasions.

Specimen signatures of Dr Lord and Dr Barton are necessary to confirm the identity of the prescribers and doctors making entries into the clinical notes.

I believe that the use of Diamorphine as described in these four cases suggest that the prescriber did not comply with standard practise. There was no involvement, as far as I could tell, from a palliative care team or specialist nurse advising on pain control. I believe these two issues require further consideration by the Hospital Trust.

I trust this report contains all the essential information you require. Please let me know if you wish me to give any further comment.

Yours sincerely

**Code A**

DR K I MUNDY FRCP  
CONSULTANT PHYSICIAN AND GERIATRICIAN